THE CORPORATION OF THE TOWN OF COBOURG

Committee of the Whole

AGENDA

Tuesday September 4, 2018 at 4:00 PM

Council Chambers, Victoria Hall, Cobourg

A Committee of the Whole meeting of the Cobourg Municipal Council will be held on
Tuesday September 4, 2018 at 4:00 PM in the Council Chambers, Victoria Hall, Cobourg.

Vi

VIi

VI

CALL TO ORDER

AGENDA ADDITIONS

DISCLOSURE OF PECUNIARY INTEREST

PRESENTATIONS

Shannon Murphy Town of Cobourg Emergency Planner, introducing the Town
of Cobourg Emergency Preparedness Ambassadors.

DELEGATIONS

Robert Washburn, Local News Northumberland (Local News Project),
regarding an update on the Local News Project for Northumberland County
and launching of a new website.
[...]
opportunity to proficiently monitor parking, issue parking permits and provide
additional parking payment options in the Town of Cobourg.

Charging a convenience fee for both parking ticket payments and permit sales
will assist in off-setting gateway credit card processing costs and support
software costs.

7.0 FINANCIAL IMPLICATIONS/BUDGET IMPACT
None.

8.0 CONCLUSION
That the Town of Cobourg collect a two dollar ($2.00) convenience fee for
online parking ticket payments and parking permit purchases through the Town
of Cobourg’s website. Fees will be collected by the Town’s preferred credit
card gateway company (Moneris).

Approved By: Department:
Laurie Wills, Deputy Director of Public Works Public Works
Stephen Peacock, Chief Administrative Officer CAO

Page 11 of 84



Ministry of the Environment, Ministere de I'Environnement, de la P»—
Conservation and Parks Protection de la nature et des Parcs } > .
).
Eastern Region Région de I'Est D Onta rlo
Peterborough District Office Bureau du district de Peterborough
300 Water Street 300, rue Water
2" Floor, South Tower 2¢ étage, Tour Sud
Peterborough ON K9J 3C7 Peterborough ON K9J 3C7
Tel.: 705-755-4300 or 800-558-0595 Tél.: 705-755-4300 ou 800-558-0595

August 24, 2018

Mr. Stephen Peacock
Chief Administrative Officer
Town of Cobourg

55 King Street

Cobourg, ON K9A 2M2

Dear Mr. Peacock:
RE: Cobourg Drinking Water System

2018-2019 Compliance Inspection Report 1-ID395
MOE File: SI NO CO DA 540

Please find attached the Ministry of the Environment’s inspection report for the above
facility. The report details the findings of the inspection that began on July 24, 2018.

The Appendix section of the inspection includes the Stakeholder Appendix A with links to
key reference and guidance materials available on the Ministry of the Environment’s and

Climate Change (MOECC) website. Appendix B contains the inspection rating record and
an updated risk methodology memo.

Please note the attached IRR methodology memo describing how the risk rating model has
improved to better reflect the health related and administrative non-compliance found in an
inspection report. IRR ratings are published (for the previous inspection year) in the
Ministry’s Chief Drinking Water Inspectors’ Annual Report.

In the inspection report, any “Actions Required” are linked to incidents of non-compliance
with regulatory requirements contained within the Act, a regulation, or site-specific
approvals, licenses, permits, orders or instructions. Such violations could result in the
issuance of mandatory abatement instruments including Orders, tickets, penalties, or
referrals to the ministry’s Investigations and Enforcement Branch.

“Recommended Actions” convey information that the owner or operating authority should
consider implementing in order to advance efforts already in place to address such issues
as emergency preparedness, the availability of information to consumers, and conformance
with existing and emerging industrial standards. Please note that items which appear as
recommended actions do not, in themselves, constitute violations.

Please note, you will find in the report that bullets are shown in bold print and are the
consistent and standard responses to the information gathered during the inspection.
Statements shown in regular font provide additional site-specific details.

Page 12 of 84



Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of
obligations for individuals who exercise decision-making authority over municipal drinking
water systems. Please be aware that the Ministry has encouraged such individuals,
particularly municipal councillors, to take steps to be better informed about the drinking
water systems over which they have decision-making authority. These steps could include
asking for a copy of this inspection report and a review of its findings. Further information
about Section 19 can be found in “Taking Care of Your Drinking Water: A guide for
members of municipal council” found under “Resources” on the Drinking Water Ontario
website at www.ontario.ca/drinkingwater.

Please note that as of June 29, 2018 the Ministry of the Environment and Climate Change's
name has changed to the Ministry of the Environment, Conservation and Parks. This name
change will take some time to be reflected in ministry materials and systems.”

[ would like to thank the staff for the assistance afforded to me during this compliance
assessment. If you have any questions or concerns please contact myself or Jacqueline
Fuller, Water Supervisor at 705-755-4328.

Yours truly,

Dee Cox

Water Inspector

Safe Drinking Water Branch
Ministry of Environment
Phone: (705) 755-4329

ccCl

Larry Spyrka, Supervisor of Water Systems, Lakefront Utility Services Inc.

Dr. Lynn Noseworthy, Medical Officer of Health, Haliburton, Kawartha, Pine Ridge District Health Unit
Linda Laliberte, General Manager, Ganaraska Region Conservation Authority

Jacqueline Fuller, Supervisor, Peterborough District Office, MOE

Page 13 of 84



} L~ Ontario

Ministry of the Environment, Conservation.and Parks

COBOURG DRINKING WATER SYSTEM

Inspection Report

Site Number:

Inspection Number:

Date of Inspection:
Inspected By:

220000825
1-ID395

Jul 24, 2018
Dee Cox

Page 14 of 84



(\y_ Ministry of the Environment Drinking Water Inspection
e
L/~ Ontario

TABLE OF CONTENTS

1. Drinking Water System Owners Information
2. Drinking Water System Inspection Report

Appendix:

A. Stakeholders Appendix
B. Inspection Rating Record

Page 15 of 84



}‘y} Ministry of the Environment, Conservation and Parks

I/f’ Ontario Inspection Report

OWNER INFORMATION:

Company Name: COBOURG, THE CORPORATION OF THE TOWN OF

Street Number: 55 Unit Identifier:

Street Name: KING St W

City: COBOURG

Province: ON Postal Code: K9A 2M2

CONTACT INFORMATION

Type: Owner Name: Stephen Peacock
Phone: (905) 372-4301 x4100 Fax: (905) 372-7421
Email: speacock@cobourg.ca

Title: Chief Admininstrative Officer

Type: Operating Authority Name: Larry Spyrka
Phone: (905) 372-2193 Fax: (905) 372-2581
Email: Ispyrka@lusi.on.ca

Title: Supervisor of Water Systems, Lakefront Utility Services Inc.

INSPECTION DETAILS:

Site Name: COBOURG DRINKING WATER SYSTEM
Site Address: 6 D'ARCY ST COBOURG K9A 374
County/District: Cobourg

MECP District/Area Office: Peterborough District

Health Unit: HALIBURTON, KAWARTHA, PINE RIDGE DISTRICT HEALTH UNIT
Conservation Authority:

MNR Office:

Category: Large Municipal Residential

Site Number: 220000825

Inspection Type: Unannounced

Inspection Number: 1-1D395

Date of Inspection: Jul 24, 2018

Date of Previous Inspection:

COMPONENTS DESCRIPTION

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point Sub Type:

Site (Name): RAW WATER - LAKE ONTARIO

Type: Source Sub Type: Surface Water

Comments:

The Cobourg Water Treatment Plant obtains its raw water from Lake Ontario. The raw water inlet structure consists
of a 1050 mm diameter steel intake pipe located approximately 850 metres south of the Water Treat Plant. It is
protected by an outer hexagonal timber crib with additional protection provided through an inner hexagonal wall

Report Generated for coxde on 24/08/2018 (dd/mm/yyyy) Page 2 of 14
Site #: 220000825

COBOURG DRINKING WATER SYSTEM

Date of Inspection: 24/07/2018 (dd/mm/yyyy)

Page 16 of 84



}‘y} Ministry of the Environment, Conservation and Parks

l/k Ontario Inspection Report

constructed of concrete that surrounds the intake pipe. Coarse screening is provided by timbers that form a grid with
1525 mm x 200 mm openings. A zebra mussel control system is in place which consists of a 50 mm, schedule 80
PVC chlorine diffuser mounted at the mouth of the intake pipe. A 50 mm PE pipe contained within the raw water
conduit allows chlorine gas to be pumped from the water treatment plant to the intake. Raw water flows by gravity
through 856 metres of 1050 mm conduit from the intake structue to the plant's inlet well. The entire length of the raw
water conduit is buried from the shore to the crib. The intake structure terminates with a 1050 mm gate valve that is
manually operated from the low-lift pumping area of the Plant. The raw water passes through a stationary coarse
screen constructed of 25 mm openings of #12 stainless steel mesh before entering the inlet well. Raw water then
passes through a travelling screen consisting of 600 mm x 1524 mm 12 gauge wire screen with 9.5 mm openings at
the entrance to the low lift well.

Site (Name): TREATED WATER — WATER TREATMENT PLANT

Type: Treated Water POE Sub Type: Treatment Facility

Comments:

The Cobourg Water Treatment Plant is a conventional treatment facility consisting of coagulation (alum), flocculation,
clarification, filtration (activated carbon and silica) and disinfection (chlorination). Disinfection at the plant is provided
through the injection of chlorine gas which is delivered to the plant in one ton cylinders and injected through one of
four Wallace & Tiernan chlorinators. Chlorine may be added to the raw water at the intake (during the zebra mussel
season) or at the influent wet well (17,500 L) during the rest of the year. Water from the influent wet well passes
through a travelling screen before entering the low lift wet well (393,000 L). One of four vertical turbine pumps directs
the water through a common 500 mm discharge header that leads to the solids contact clarifier. The discharge
header incorporates a 300 mm magnetic flow meter, an aluminum sulphate injection point, as well as temperature,
turbidity, and chlorine residual monitoring points. The Graver 'Reactivator' Upflow Clarifier consists of a circular tank
(24.5 m diameter x 6.0 m deep) equipped with tube settlers, variable speed mixer, fixed weir, and automated sludge
removal system. The Engineer's Report by KMK Consultants (Brampton, ON) reports the clarifier provides 112
minutes of detention time at the rated capacity of 36,368 m3/day. A 600 mm conduit directs the clarified water past a
second on-line turbidity analyzer to a common inlet trough that leads to two rapid gravity filter units. The dual media
filters contain 600 mm of granular activated carbon and 150 mm of silica sand media with a surface area of 53.1 m2.
Both filters are equipped with air scour assisted backwash that may be initiated automatically by preset head-loss,
turbidity, or run-time parameters. Backwash cycles may also be manually initiated by the operators. Backwashes are
provided on an alternating basis through one of two filter backwash pumps rated at 433 L/s at 9.1 m TDH. Filtered
water is directed via separate 600 mm conduits (equipped with continuously operating turbidimeters) into the former
chlorine contact chamber. Upgrades in 2003, converted the 566.4 m3 contact chamber into a backwash well, thus
permitting use of unchlorinated water for backwashes (extending the life of the filter media and eliminating the
requirement to dechlorinate backwash wastewater). Chlorine gas is injected into the filtered water at the outlet of the
backwash well, prior to entering the dual celled, in-ground concrete contact tank. All in-plant chlorination is provided
through chlorine gas delivered in one ton cylinders and discharged through a 32 mm line via one of four Wallace &
Tiernan model V2000 chlorinators. The 34 m3 inlet chamber directs filtered water into two baffled contact cells (with
a baffle factor of 0.7 and detention time of 51.0 minutes) via separate 750 mm inlet conduits. An overflow weir
located on the centre partition connects the two 916 m3 cells, allowing a total contact volume of 1,840 m3. The flow
from both cells passes over separate weirs and connects with a common 900 mm stainless steel conduit leading to
the treated water reservoir. Each cell of the treated water reservoir measures 27.4 m x 24.4 m x 4.67 m providing a
total volume of 6,244 m3. The two cells are interconnected with a 600 mm sluice gate permitting treated water to
pass through both cells before entering the high lift wet well. An overflow weir permits excessive volumes of treated
water to be directed into a sewer connection which leads to the supernatant pond, prior to discharge to Lake Ontario.
Water passes from the clearwell through a 600 mm conduit to the 502.8 m3 concrete high lift wet well. Four vertical
turbine high lift pumps connect to a 600 mm discharge header directing treated water into the distribution system.
The high lift pumping gallery consists of: « one constant speed pump rated at 121 L/s at 67 m TDH, « one constant

speed pump rated at 223 L/s at 67 m TDH, and « two VFD pumps rated at 227 L/s at 67 m TDH

Site (Name): DISTRIBUTION SYSTEM — PRESSURE ZONE 1 TOWER

Report Generated for coxde on 24/08/2018 (dd/mm/yyyy) Page 3 of 14
Site #: 220000825

COBOURG DRINKING WATER SYSTEM

Date of Inspection: 24/07/2018 (dd/mm/yyyy)

Page 17 of 84



}‘y} Ministry of the Environment, Conservation and Parks

l/k Ontario Inspection Report

Type: Other Sub Type: Reservoir

Comments:

The Cobourg Water Treatment Plant was constructed in 1971 to supply treated water to the Town of Cobourg which
currently serves an estimated population of 18,000 persons. Treated water from the Cobourg WTP is also supplied to
approximately 185 private residences of a "Stand Alone Distribution System" located in the southeastern portion of
Hamilton Township. The distribution system serves two separate pressure zones and consists of 139 km of varying
size and type of pipe, two elevated storage tanks and one pressure booster station. The elevated storage tank
serving Pressure Zone 1 is located at 665 Victoria Street. It was constructed in 1985 and is comprised of steel and
concrete. The tank has a useable storage volume of 1,360 m3. Upgrades completed upon the elevated storage
tower in 2005, included installation of a rechlorination system, 300 mm bi-directional magnetic flow meter, pressure
relief valve, overflow detection sensor and continuously operating chlorine residual analyzer. The rechlorination
system (installed in a dedicated chemical storage/chlorination room) consists of a 60 L sodium hypochlorite storage
tank, two duty and standby chemical metering pumps (each rated at 7.5 L/hr at a backpressure of 1,000 kPa) and a
chlorine residual analyzer provided with SCADA output. The Zone 1 Tower is also equipped with a 20 kw standby
generator which is tied into the alarm system and SCADA systems at the Cobroug Drinking Water System.

Site (Name): DISTRIBUTION SYSTEM — PRESSURE ZONE 2 TOWER

Type: Other Sub Type: Reservoir

Comments:

A second elevated storage tank serving Pressure Zone 2 (north and western portions of the Town of Cobourg) is
located at 60 Strathy Road. The steel and concrete reservoir and rechlorination structure was constructed in 2000.
The tank provides a useable storage volume of 3,734 m3 and includes a circulation pump (rated at 8.2 L/s at 8.2 m
TDH) and an overflow conduit. The rechlorination system consists of a 200 L chemical storage tank, two chemical
metering pumps (one duty and one standby) each rated at 5.3 L/hr at a backpressure of 500 kPa and a continuously
operating free chlorine residual analyzer complete with SCADA output. The Zone 2 Tower is also equipped with a 35
kw standby generator which is tied into the alarm system and SCADA systems at the Cobroug Drinking Water
System.

Site (Name): DISTRIBUTION SYSTEM — BOOSTER PUMPING STATION

Type: Other Sub Type: Pumphouse

Comments:

A pressure boosting station located at 9 Ewart Street is employed to draw treated water from Zone 1, boost
distribution pressure and maintain water levels in the Zone 2 elevated storage tank. The pressure boosting station
consists of a below grade flow meter chamber with a 200 mm magnetic flow meter and three split-case horizontal
centrifugal pumps that connect to a common 450 mm diameter forcemain. Pump No.1 is rated at 152.0 L/s at 48.8 m
TDH and Pumps No. 2 and 3 are rated at 76 L/s at 48.8 m TDH. The pumping station is equipped with a
rechlorination system that consists of a 110 L day tank, two chemical metering pumps, and a continuously operating